



## Management of gout in advanced renal disease

John S. Richards<sup>1\*</sup> , Namitha Nair<sup>2</sup>, Mohan Ramkumar<sup>3</sup>

<sup>1</sup>Rheumatology Section, Veterans Affairs Pittsburgh Healthcare System, Pittsburgh, PA 15240, USA

<sup>2</sup>Division of Rheumatology and Clinical Immunology, University of Pittsburgh, Pittsburgh, PA 15261, USA

<sup>3</sup>Renal Section, Veterans Affairs Pittsburgh Healthcare System, Pittsburgh, PA 15240, USA

**\*Correspondence:** John S. Richards, Rheumatology Section, Veterans Affairs Pittsburgh Healthcare System, Pittsburgh, PA 15240, USA. [john.richards1@va.gov](mailto:john.richards1@va.gov)

**Academic Editor:** George Nuki, University of Edinburgh, UK

**Received:** December 16, 2024 **Accepted:** April 1, 2025 **Published:** May 7, 2025

**Cite this article:** Richards JS, Nair N, Ramkumar M. Management of gout in advanced renal disease. Explor Musculoskeletal Dis. 2025;3:100791. <https://doi.org/10.37349/emd.2025.100791>

### Abstract

Gout is the most common inflammatory arthritis, and its prevalence is increasing in part due to the rise in chronic kidney disease (CKD). Guidelines for managing gout from the American College of Rheumatology (ACR) and the European Alliance of Associations for Rheumatology (EULAR) provide limited guidance for patients with advanced renal disease, partly due to the exclusion of this group of from clinical trials. This, along with concerns about adverse drug reactions contributes to the undertreatment of gout in advanced CKD. Gout management involves different phases: treatment of acute gout flares, implementing prophylaxis to prevent attacks and urate-lowering therapy (ULT). In this review, we examine the management of gout, with particular attention to recommended adjustments for patients with advanced CKD, those undergoing dialysis, or individuals who have received renal transplants. We review the medications used in the management of gout and suggest adjustments for their selection and dose in patients with advanced CKD. The article discusses colchicine, glucocorticoids, and IL1- $\beta$  inhibitors for acute gout treatment and provides recommendations for flare prophylaxis. We review the use of xanthine oxidase inhibitors (allopurinol, febuxostat) and pegloticase as urate-lowering therapies for patients with advanced CKD, on dialysis, or with renal transplants. The possible side effects of gout treatments in patients with CKD and the suggested monitoring protocols are discussed. The potential impact of allopurinol, colchicine, and IL1- $\beta$  inhibitors on cardiovascular disease outcomes are reviewed. Finally, new targets and drugs being explored for treating gout in patients with advanced CKD are discussed.

### Keywords

Gout, chronic kidney disease, hyperuricemia, treatment



## Introduction

Gout, the most common inflammatory arthritis, is caused by hyperuricemia and crystal deposition in tissues. The prevalence ranges from 0.1% in Nigeria to > 10% for people in Taiwan, China and Māori peoples of New Zealand [1–3]. This is in part due to global variation in the urate transporter genes *SLC2A9*, *ABCG2* and *SLC22A12* that regulate renal excretion of uric acid [4]. Diets high in purines contribute to gout as is demonstrated by the greater prevalence of gout among Filipinos emigrating to the United States where a higher purine diet and decreased activity are proposed contributing factors for the difference compared to residents in the Philippines where a more traditional diet is consumed [5]. The prevalence of gout is increasing due to global changes in diet as well as the rise in obesity, diabetes mellitus (DM) hypertension and metabolic syndrome. The rise in chronic kidney disease (CKD) is another major factor [6, 7]. CKD is associated with hyperuricemia and responsible for 39% of gout cases [8]. However, establishing causation is challenging: hyperinsulinemia from obesity and metabolic syndrome reduce urate excretion and is associated with CKD [9]. Hypertension may precede CKD and, through renal vasoconstriction, lead to uric acid retention [10]. Conversely, elevated serum uric acid (sUA) may promote the progression of CKD by inducing endothelial dysfunction, activation of the renin-angiotensin system (RAS) and resultant systemic and glomerular hypertension [11]. The incidence of gout in patients on dialysis is less clear with estimates that vary widely from < 3% to 15.4% [12, 13]. Kidney transplant recipients are known to have an increased risk of gout. New onset gout after transplant has been reported in 3.5–24% of recipients [14–17]. The prevalence of gout in the surviving kidney transplant population in 2017 was estimated to be 13.1% [18].

Clinically, there are several phases of gout, acute gout is a severe inflammatory condition, typically monoarticular, however, it can be oligo- or polyarticular. Acute gout results from pro-inflammatory responses to monosodium urate (MSU) crystals, mediated by the Nod-like receptor family pyrin domain-containing 3 (NLRP3) inflammasomes in macrophages and monocytes, triggered by factors such as animal-derived purines, alcohol, diuretics, and stress, to name a few [19, 20]. It typically presents as an acute onset arthritis with swelling, redness, warmth, and limitation of movement peaking within 12–24 hours. Periarticular involvement can manifest as bursitis, dactylitis, enthesitis, tenosynovitis, or cellulitis. While some patients may have mild and rapidly self-limited inflammatory episodes, most require pharmacologic treatment for symptom resolution. The attacks are interspersed by asymptomatic or intercritical periods. If only symptoms are addressed, attacks become more frequent and chronic tophaceous gout develops. The collections of urate crystals produce chronic inflammation and resultant destruction of the adjacent bone and soft tissue [21]. The tophi may occur adjacent to the joint, in a bursa or other periarticular structures, they are classically non-tender but signs of chronic inflammation can be present and superimposed acute attacks are common [22].

The American College of Rheumatology (ACR) and European Alliance of Associations for Rheumatology (EULAR) provide little direction to medical practitioners for treating patients with gout and CKD due in part to the exclusion of these patients from clinical trials. This along with concerns about adverse drug reactions results in the undertreatment of these patients leading to more frequent attacks and the development of chronic gouty arthritis and tophi [23–26].

The management of gout should address all phases: treatment of acute gout flares, prophylaxis to prevent attacks and urate-lowering therapy (ULT). Herein, we discuss the evidence for the management of gout and provide suggestions for adjusting therapy in patients with advanced CKD.

## Methods

We defined advanced CKD as patients with an estimated glomerular filtration rate (eGFR)  $\leq$  30 mL/min/1.73 m<sup>2</sup> or Stage IV and V renal disease for the purposes of our manuscript [27]. PubMed and the Cochrane database were the primary data sources. They were searched from 1970 through October 2024 for articles that included the following terms for: (1) Gout (Gout or hyperuricemia or gouty arthritis or sUA) and (2) CKD [CKD, end stage kidney disease (ESKD), end stage renal disease (ESRD), hemodialysis,

peritoneal dialysis, advanced kidney disease, stage IV renal disease, stage V renal disease stage IV kidney disease, stage V kidney disease, chronic kidney failure, chronic renal failure]. The search was further refined by selecting articles that included the following medications: allopurinol, febuxostat, pegloticase, colchicine, corticosteroids, glucocorticoids, prednisone, prednisolone, methylprednisolone, anakinra, rilonacept, and canakinumab. The titles and abstracts were reviewed and articles relevant selected for further examination. The references for the selected articles were reviewed to find additional clinical trials, case reports, reviews, or guidelines relevant to the question.

## Management of acute gout in patients with advanced CKD

The treatment options in patients experiencing an acute gout attack include colchicine, nonsteroidal anti-inflammatory drugs (NSAIDs), or glucocorticoids (oral, intra-articular, or intramuscular). In addition, IL-1 inhibitors and adrenocorticotrophic hormone (ACTH) have also been utilized in managing acute gout [23]. Local measures including ice packs and rest may provide additional benefit [28].

In patients with advanced CKD, stage 4 or greater ( $\text{GFR} \leq 30 \text{ mL/min/1.73 m}^2$ ), there appear to be multiple challenges in treating with usual pharmacologic options. Decreased glomerular filtration rate alters the pharmacokinetic properties of the drugs, especially clearance from the body leading to an increased risk for adverse events. The pharmacologic treatment of acute gout in advanced CKD requires appropriate selection of agents, suitable dosing adjustments and therapeutic monitoring [29, 30]. Below, we review some of the drugs used in the management of acute gout.

### Nonsteroidal anti-inflammatory drugs

While the use of NSAIDs in patients with CKD should be avoided as much as possible, their use with caution is acceptable in smaller doses and for shorter treatment durations, especially in patients with  $\text{GFR } 30\text{--}60 \text{ mL/min/1.73 m}^2$  [29, 31]. Patients with DM, Hypertension, heart failure or who use diuretics or angiotensin-converting enzyme (ACE) inhibitors are at greater risk for acute kidney injury (AKI) and NSAIDs should be avoided or used with extreme caution even in mild CKD with monitoring of renal function. In healthy individuals, prostaglandins play a minimal role in maintaining renal hemodynamics. Consequently, the administration of NSAIDs, potent inhibitors of prostaglandin synthesis, is unlikely to have a significant impact on renal function. Diuretics are used to good effect in patients with congestive heart failure or hypertension but lower plasma volume. The addition of ACE inhibitors and NSAIDs to diuretics, the triple whammy, lowers trans glomerular hydrostatic pressure by blocking renal autoregulation leading to AKI [32, 33]. However, in patients with  $\text{GFR} \leq 30 \text{ mL/min/1.73 m}^2$ , NSAIDs are contraindicated due to adverse renal effects such as acute renal failure, nephrotic syndrome, interstitial nephritis, papillary necrosis, rhabdomyolysis and electrolyte disturbances from reduced potassium and sodium excretion [34]. NSAIDs should be used with caution if at all in kidney transplant recipients treated with calcineurin inhibitors, even those with near normal GFR due to the risk of AKI [35, 36]. In patients on dialysis, especially those who are anuric, renal side effects may be of less concern, but it is still prudent to limit long-term use due to the risk of adverse cardiovascular and gastrointestinal effects.

### Colchicine

Colchicine is a lipophilic alkaloid drug that exhibits anti-inflammatory and anti-fibrotic properties through disruption of the microtubule system and inhibition of neutrophil adhesion and recruitment [37]. Colchicine is efficacious within the first 36 hours from the onset of symptoms of acute gout, at a dose of 1.2 mg followed by 0.6 mg one hour later (Table 1). After initial dosing, colchicine can be continued once or twice daily until the resolution of symptoms in patients with normal renal function [19]. This initial dosing schedule can be safely administered in patients with advanced CKD if not repeated more than once within a 2-week interval. For patients with advanced CKD, a reduced dose of 0.3 to 0.6 mg every other day, or 0.6 mg three times a week, can be used in individuals with lingering symptoms of the acute attack. Since colchicine undergoes partial renal clearance, there is potential for increased toxicity in patients with advanced CKD including anorexia, nausea, vomiting, diarrhea, rhabdomyolysis, neuropathy, myopathy, and bone marrow

suppression. Colchicine is not cleared by dialysis. It can be used for treatment of acute gout flares in dialysis patients with a single dose of 0.6 mg, not to be repeated for 14 days (Table 1). Colchicine has also been noted to interact with various drugs such as statins, non-dihydropyridine calcium channel blockers, calcineurin inhibitors (such as cyclosporine) and macrolides that typically increase the half-life of colchicine leading to increased toxicity [30, 38].

**Table 1. Overview of drugs used to treat acute gout**

Drug	Dosing regimen for acute gout			
	Normal renal function	Advanced CKD (eGFR ≤ 30 Dialysis mL/min/1.73 m <sup>2</sup> )		Renal transplant
Colchicine	1.2 mg at onset followed by 0.6 mg one hour later. Then 0.6 mg twice daily	1.2 mg at onset followed by 0.6 mg one hour later (do not repeat for 14 days)	0.6 mg once at the onset (do not repeat for 14 days)	Avoid secondary to interactions with several drugs used in transplant recipients
Prednisone	0.5 mg/kg/day followed by a taper over a few days	0.5 mg/kg/day followed by a taper over a few days	0.5 mg/kg/day followed by a taper over a few days	0.5 mg/kg/day followed by a taper over a few days
Anakinra	100 mg SC daily for 3–5 days	100 mg SC daily for 3–5 days or 100 mg every other day for 3–5 days	100 mg SC daily for 3–5 days or 100 mg every other day for 3–5 days	100 mg SC daily for 3–5 days
Canakinumab	150 mg SC once	150 mg SC once	150 mg SC once	150 mg SC once

CKD: chronic kidney disease; eGFR: estimated glomerular filtration rate; SC: subcutaneous

### Glucocorticoids

Glucocorticoids exert their anti-inflammatory effects by reducing the expression of pro-inflammatory genes by activation of glucocorticoid receptors and the concomitant inhibition of pro-inflammatory transcription factors such as nuclear factor kappa-B (NF-κβ) and activating protein-1 (AP-1) [39]. Glucocorticoids (administered either orally or via the intramuscular, intravenous, or intra-articular route) are the preferred modality of treatment for the management of acute gouty arthritis in patients with advanced CKD. There is no consensus about the most effective dosing regimen for glucocorticoids, although it may be reasonable to start with 0.5 mg/kg of body weight daily for the first few days followed by dose tapering (Table 1) [19]. A short course of glucocorticoids has been noted to have a similar efficacy as NSAIDs in patients with acute gout and CKD, making it a safe modality of treatment in these patients [40]. There have been no randomized trials comparing the efficacy of glucocorticoids and colchicine for the treatment of acute gouty arthritis in patients with CKD. Systemic glucocorticoids should be avoided in patients with brittle diabetes where even short courses may precipitate diabetic ketoacidosis. Caution should also be employed in patients with uncontrolled hypertension, congestive heart failure or untreated infections. In patients with the above-mentioned comorbidities, especially those with a monoarticular gout flare, intra-articular administration of glucocorticoids is comparatively safer and preferred given a lower incidence of adverse effects.

### Interleukin-1 inhibitors

Interleukin-1 inhibitors target the NLRP3 inflammasomes and prevent the action of interleukin-1 beta on cells, thereby exerting an anti-inflammatory action in the affected joint [39]. Interleukin-1 inhibitors such as anakinra (recombinant interleukin-1 receptor antagonist), canakinumab (monoclonal interleukin-1 antibody) and rilonacept (soluble interleukin-1 decoy receptor) reduce inflammation and are a safe and efficacious albeit off-label treatment option in the management of acute gout in patients with advanced CKD. The usual dose of anakinra for the management of acute gout is 100 mg daily, however, some experts recommend reducing the dose of anakinra in patients with GFR < 30 mL/min/1.73 m<sup>2</sup> to 100 mg every other day due to its renal clearance, unfortunately, there is no data presently to compare various doses of anakinra in these patients and it continues to be dosed based on physician and patient preference (Table 1).

It should be noted that anakinra is used intravenously in much higher doses for Macrophage Activation Syndrome and a dose reduction for gout in CKD may not be required [41]. Anakinra seems to be a safe and effective short-term therapy for acute gout in patients on dialysis and kidney transplant recipients based on small case series [42]. A dose reduction is not required for canakinumab or rilonacept for the management of acute gout in patients with advanced CKD. Despite the safety and efficacy of these drugs, lack of accessibility and high cost have limited their use, and they are currently recommended as second-line treatment in the management of acute gout, even in patients with advanced CKD [43]. The adverse effects of interleukin-1 inhibitors, although infrequent, include injection site reactions and infections [39]. Their safety profile makes them attractive options for hospitalized patients with uncontrolled DM or heart failure.

### Adrenocorticotrophic hormone

ACTH belongs to the melanocortin group of proteins that activate 5 melanocortin receptors (MC-R). ACTH is the only ligand for MC-2 R located on the adrenal glands and this binding stimulates adrenal corticosteroid release. However, ACTH is believed to possess steroid-independent anti-inflammatory properties. In the periphery, ACTH binds the MC-1 R and MC-2 R downregulating transcription factor NF- $\kappa$ B, inhibiting the expression of proinflammatory cytokines and adhesion molecules [44]. ACTH, administered either subcutaneously or intramuscularly, has been used for managing acute gout off-label, especially in patients who are unable to tolerate oral medications or in patients where other agents are contraindicated due to comorbidities. A review of 181 acute gout patients, 34% with CKD stages 3–5 treated with synthetic ACTH at a dose of 1 mg demonstrated a 77% response rate. Additionally, over 80% of non-responders responded to a second dose administered the following day [45]. Synthetic ACTH is available in the European Union as Tetracosactide. Currently, no dose adjustments are recommended for advanced CKD patients. The duration of treatment with ACTH should be carefully monitored to prevent complications from long-term use such as suppression of the hypothalamic-pituitary-adrenal axis, DM, and ocular side effects such as cataracts and macular exudates [46].

## Prophylaxis to prevent gout flares in patients with advanced CKD

The ACR guidelines for the management of gout (2020) recommend prophylaxis for all patients initiating ULT [23]. The thought behind initiating prophylaxis is to prevent gout flares due to fluctuations in sUA caused by initiating ULT. The agents used for prophylaxis stabilize the subclinical inflammation that may be present in inter-critical periods. Prophylaxis is usually continued for as long as there is evidence of ongoing disease activity such as gout flares or the presence of tophi and/or until 6 months after the target sUA has been achieved [19]. Although the use of musculoskeletal ultrasound for diagnosing gout is established, it may be used to monitor the response to ULT. Achieving low serum urate is associated with the resolution of tophi and the double contour sign on ultrasonography [47]. While musculoskeletal ultrasound allows for affordable and repeated use, additional studies are needed to determine the degree of tophus or double contour sign resolution required for the safe discontinuation of gout flare prophylaxis. Drugs typically used for prophylaxis include NSAIDs, colchicine, glucocorticoids, and interleukin-1 inhibitors. Chronic NSAIDs are contraindicated for gout flare prophylaxis in advanced CKD [34].

### Colchicine

For patients with normal renal function, colchicine is dosed at 0.6 mg twice daily. For those with CKD, it is reduced to once daily, and for advanced CKD, to once every 2–3 days and the dose lowered to 0.3 mg (Table 2). The recommended dose for prophylaxis in patients on dialysis is 0.3 mg twice weekly (Table 2). As mentioned above, colchicine should be used with great caution in transplant patients taking strong inhibitors of P-glycoprotein or CYP3A4 such as cyclosporine and tacrolimus respectively [38]. The risk of colchicine toxicity is markedly increased in patients with advanced CKD or on dialysis or renal transplant recipients [48, 49].



**Table 2. Overview of drugs used for gout flare prophylaxis**

Drug	Dosing regimen for gout flare prophylaxis			
	Normal renal function	Advanced CKD (eGFR $\leq$ 30 mL/min/1.73 m <sup>2</sup> )	Dialysis	Renal transplant
Colchicine	0.6 mg once or twice daily	0.3 mg daily or 0.6 mg every other day or thrice weekly	0.3 mg twice weekly	Avoid secondary to interactions with several drugs used in transplant recipients
Prednisone	5–10 mg daily	5–10 mg daily	5–10 mg daily	5–10 mg daily
Anakinra	100 mg SC daily	100 mg SC daily or 100 mg every other day	100 mg SC daily or 100 mg every other day	100 mg SC daily
Rilonacept	160 mg SC once weekly	160 mg SC once weekly	160 mg SC once weekly	160 mg SC once weekly

CKD: chronic kidney disease; eGFR: estimated glomerular filtration rate; SC: subcutaneous

Hypertension and hyperlipidemia are common in CKD and some CYP3A4 inhibitors [diltiazem, verapamil and 3-hydroxy-3-methylglutaryl-coenzyme A (HMG-CoA) reductase inhibitors] are used in the treatment of these comorbid diseases. The addition of colchicine to CYP3A4 inhibitors or vice versa may lead to toxicity manifested by vomiting, diarrhea, myopathy, neuropathy and rhabdomyolysis. Screening for colchicine toxicity with complete blood cell count and creatine kinase (CK) every 6 months was recommended for patients on prophylactic colchicine with CKD [49, 50]. However, it should be noted that an intercurrent illness, worsening of renal disease or addition of an offending medication may result in the acute onset of toxicity within days to weeks that monitoring every 6 months would not identify. Providers should remain vigilant in reviewing any medication changes, the development of an acute intercurrent illness or for early signs of toxicity (vomiting or diarrhea) in their patients with gout and CKD and should maintain a low threshold for discontinuing colchicine [48].

### Glucocorticoids

Low-dose prednisone (5–10 mg/day) is considered safe for prophylaxis in advanced CKD (Table 2). However, monitoring for the development or worsening of DM or hypertension should be considered. Chronic low dose glucocorticoids increase the risk for osteoporosis and appropriate treatment, or monitoring may be necessary [51].

### Interleukin-1 inhibitors

Interleukin-1 inhibitors, such as anakinra and rilonacept can be safely used off-label for prophylaxis of gout in patients with advanced CKD. Anakinra was successfully used to prevent recurrent acute gout attacks in a report of three patients [52]. Initially used to treat the acute gout attacks in patients with chronic gout, anakinra was continued at 100 mg daily while the dose of ULT was optimized, in one patient flares were prevented even with dose reduction to every third day [52]. However, the frequent dosing of anakinra makes it cumbersome for long-term treatment, thus, longer-acting agents such as rilonacept are sometimes preferred for prophylaxis (Table 2) [53, 54].

## Urate-lowering therapy in patients with gout and advanced CKD

The goal for the long-term management of gout is to prevent gout flares, this can be achieved by lowering the sUA to less than 6.0 mg/dL or 5.0 mg/dL for tophaceous disease [55]. The xanthine oxidase inhibitors allopurinol and febuxostat are established therapies for this purpose. These drugs are underutilized in patients with advanced CKD due in part to safety concerns, more specifically cardiovascular events noted in febuxostat studies and the risk of allopurinol hypersensitivity syndrome (AHS) [56, 57]. Probenecid, a uricosuric agent, works by increasing tubular excretion of uric acid and requires functioning kidneys thus inappropriate in advanced CKD [23].

Allopurinol

Allopurinol is an analogue of hypoxanthine and is metabolized to oxypurinol which inhibits xanthine oxidase preventing the formation of uric acid [58]. Allopurinol is effective in reducing acute attacks and tophi if the recommended target sUA of < 6.0 mg/dL (< 0.5 mg/dL for tophaceous disease) is achieved [23, 24]. Although the United States Food and Drug Administration (FDA) approves allopurinol up to 800 mg daily, many clinical trials have used a maximum dose of 300 mg, consequently practitioners do not prescribe the higher doses required to achieve the target sUA leading to the undertreatment of gout [59]. Allopurinol is well tolerated and although skin reactions are reported in 13% of patients, severe reactions are extremely rare < 0.003 [60]. Oxypurinol, the active metabolite of allopurinol, is predominantly eliminated by the kidneys leading to safety concerns in patients with advanced CKD.

There are no randomized trials evaluating the effectiveness and safety of allopurinol in patients with gout and CKD ≥ 4, however, the STOP gout trial that compared allopurinol to febuxostat included patients with stage 3 CKD [60]. Both allopurinol and febuxostat decreased sUA and controlled flares in the stage 3 CKD patients as effectively as those with normal renal function. These results provide some reassurance for studying allopurinol in more advanced renal disease.

Although rare, AHS remains a major deterrent to its use in advanced CKD. Retrospective studies provide evidence that these reactions are more likely with higher starting doses of allopurinol > 100 mg/day and adjusting the dose to 1.5 mg per unit of eGFR maybe safe [57, 61]. Further caution should be exercised in patients with advanced age or those with the *HLA-B\*5801* gene, which is most common in Asians (Koreans, Han Chinese and Thai) and African Americans. These factors represent additional risks for developing AHS [62]. Patients with moderate to severe renal disease (CKD ≥ stage 3) are at greater risk for the progression of gout and development of tophi, consequently the ACR recommends initiating allopurinol after the first gout attack for this group [23, 25, 26]. It is, nevertheless, imperative to adopt the treat-to-target approach to achieve the best results from allopurinol even in the presence of advanced CKD [23, 24]. Additional evidence for the safety of allopurinol in patients with CKD stage 3 and 4 is provided by the CKD-FIX trial that was designed to examine the renal protective effect of allopurinol in patients with hyperuricemia but without gout and although it was a negative study it is reassuring that a renal safety signal was not identified [63]. However, the STOP gout study reported more episodes of AKI in the allopurinol arm compared to febuxostat [60]. It is unclear if this is related to congestive heart failure and diuretic use (there were more patients with CHF randomized to allopurinol) or if there was a role for allopurinol. Despite these concerns allopurinol remains a ULT option for patients with gout and advanced CKD. However, the starting dose should be reduced to 50 or 100 mg daily or even every other day in patients with advanced CKD (Table 3). The dose should be titrated every 4 weeks to achieve the target of < 6.0 mg/dL monitoring complete blood counts, serum creatinine and hepatic transaminases for signs of toxicity.

Table 3. Overview of urate-lowering therapy for gout

Drug	Dosing regimen for urate-lowering therapy			
	Normal renal function	Advanced CKD (eGFR ≤ 30 mL/min/1.73 m <sup>2</sup> )	Dialysis	Renal transplant
Allopurinol	Starting dose 100 mg daily. titrate to target (maximum dose 800 mg daily)	Starting dose 50–100 mg daily or every other day. Titrate to target	50–100 mg after dialysis. Titrate to target	Starting dose 50–100 mg daily. Titrate to target
Febuxostat	Starting dose 40–80 mg daily. Titrate to target (maximum dose 120 mg daily)*	Starting dose 20–80 mg daily. Titrate to target	Starting dose 20–80 mg daily. Titrate to target	Starting dose 40–80 mg daily. Titrate to target
Pegloticase	8 mg IV every 2 weeks	8 mg IV every 2 weeks	8 mg IV every 2 weeks	8 mg IV every 2 weeks

CKD: chronic kidney disease; eGFR: estimated glomerular filtration rate; IV: intravenous. \* Food and Drug Administration approved the maximum dose of febuxostat at 80 mg daily

## Febuxostat

Febuxostat is a potent non-purine analogue inhibitor of xanthine oxidase [64]. In contrast to allopurinol, it is metabolized by glucuronidation and oxidation in the liver and its serum urate-lowering ability is not modified in renal disease [65]. Febuxostat at doses of 80 mg and 120 mg daily proved efficacious in lowering sUA, reducing flares and tophus size, however, 80 mg daily is the maximum dose approved in the US due to concerns of cardiovascular disease [56, 59]. The efficacy of febuxostat in stage 4 CKD was demonstrated in one randomized trial and evidence of efficacy for advanced renal disease was reported in a few retrospective studies [66–68]. The starting dose for febuxostat ranged from 40 to 80 mg/day however in the retrospective study by Juge et al. [66] a few patients were started at 120 mg/day. Like allopurinol, febuxostat may be used in patients with advanced CKD. However, a lower starting dose of 20 to 40 mg daily may be prudent, and the dose similarly titrated to achieve the target sUA (Table 3).

Both allopurinol and febuxostat have been shown to be safe and effective in kidney transplant recipients [69]. Oxypurinol is readily dialyzable leading to the suggestion that allopurinol should be dosed post-dialysis (Table 3) [70]. Concomitant use of allopurinol or febuxostat with azathioprine is not recommended in renal transplant recipients due to the risk of bone marrow suppression [71]. This is not an issue with mycophenolate.

Gout is associated with hypertension DM and cardiovascular disease in addition to renal disease. The results of the CARES trial raised concerns of increased cardiovascular mortality with febuxostat resulting in a black boxed warning from the FDA [56]. However, 56% of subjects in CARES did not complete the study and the results of two subsequent studies, the FAST and STOP Gout trials did not reveal a cardiovascular safety signal for febuxostat relative to allopurinol in patients with gout [60, 72].

Febuxostat and allopurinol are often discontinued or held due to concerns of worsening CKD although it is actually hyperuricemia that is associated with the progression of renal disease [73, 74]. Several recent large trials examined the ability of both allopurinol and febuxostat to slow the progression of CKD. The FEATHER trial enrolled 467 patients with asymptomatic hyperuricemia and stage 3 CKD to receive febuxostat or placebo for 108 weeks. Although there was no benefit, the stability of kidney function over the study is reassuring for patients with gout and CKD [75].

## Pegloticase

Pegloticase is a recombinant mammalian uricase linked to polyethylene glycol. It rapidly degrades uric acid to allantoin that is more soluble and easily excreted by the kidneys. Pegylation prolongs the half-life to 14 days, allowing it to break down uric acid decreasing the plasma levels to undetectable encouraging the translocation of tissue uric acid to the plasma compartment [76]. The result is a significant decrease in total body uric acid and resorption of tophi. A post hoc subgroup analysis of patients with stage 3 or 4 CKD enrolled in 2 pivotal trials was performed. Pegloticase was equally efficacious in lowering sUA regardless of stage of CKD and renal function was unchanged throughout the six-month trial and the 2.5-year open-label extension [77]. Unfortunately, only 42% of patients treated with pegloticase maintain uric acid < 6.0 mg/dL and 26% suffered infusion reactions [78]. Both events are attributable to the development of antidrug antibodies. The addition of methotrexate 15 mg weekly starting 4 weeks prior to the pegloticase improved efficacy to 78% and reduced infusion reactions to 7.1% [79]. Methotrexate is contraindicated in advanced CKD and would not be an option to improve the efficacy of pegloticase in this group. Mycophenolate mofetil (MMF) an immunosuppressant administered 2 weeks prior to pegloticase was more effective compared to placebo at 12 weeks in maintaining uric acid < 6.0 mg/dL and reducing infusion reactions [80]. In an open-label study with 10 patients co-treated with leflunomide and pegloticase 70% were able to continue on therapy with therapeutic sUA for  $26.6 \pm 14$  infusions [81, 82]. In a small open-label phase 4 trial. Pegloticase seemed to be safe and effective in reducing urate levels in kidney transplant recipients with uncontrolled or tophaceous gout [83]. The standard pegloticase dosing of 8 mg every 2 weeks may be used in patients with advanced CKD, on dialysis or renal transplant recipients (Table 3).



## Management of cardiovascular risk in patients with hyperuricemia and CKD

Gout is associated with DM, hypertension, metabolic syndrome and cardiovascular disease. The role these metabolic diseases play in the development of hyperuricemia and gout was recently reviewed [84]. Hyperuricemia and gout are associated with an increased risk of cardiovascular events, especially in patients with CKD. This is primarily thought to be due to hyperuricemia-induced activation of the renin-angiotensin-aldosterone system, oxidative stress, and reduction of nitric oxide in the endothelium, thereby leading to renal vascular changes causing impairment of renal blood flow and development of kidney disease and resultant hypertension [29, 85]. Other mechanisms include the stimulation of cyclooxygenase 2 and thromboxane further enhancing vasoconstriction and platelet activation and the production of monocyte chemoattractant protein-1 that may induce vascular smooth muscle cell proliferation [86]. This highlights the importance of cardiovascular risk reduction in patients with hyperuricemia and gout to prevent morbidity and mortality from cardiovascular disease.

The effect of ULT on cardiovascular risk reduction, especially in patients with CKD, is unclear at present. The All-HEART study included over 5,000 patients followed for a mean of 4.8 years failed to show any benefit of allopurinol 600 mg daily vs. placebo in reducing non-fatal myocardial infarction, stroke or cardiovascular death [87]. Pharmacological agents that have shown benefits in reducing cardiovascular risk in patients with gout include losartan, an angiotensin receptor blocker, and sodium-glucose co-transporter-2 (SGLT-2) inhibitors. Many studies have shown the beneficial effect of losartan in preventing morbidity and mortality associated with cardiovascular disease. Though losartan is well known to have a modest urate-lowering effect and is currently recommended as the antihypertensive of choice in patients with gout, it has to be used with caution in patients with advanced CKD [23]. Multiple analyses have demonstrated that SGLT-2 inhibitors such as empagliflozin and ertugliflozin, through their uricosuric effect, lower serum urate levels and the incidence of gout episodes and have been significantly associated with reduction in adverse cardiovascular events and improvement in renal outcomes [88, 89].

Similar to MSU crystals, cholesterol crystals can promote NLRP3 inflammasome activation of IL1- $\beta$  promoting atherosclerosis [90]. The CANTOS trial demonstrated that by suppressing inflammation with canakinumab, a monoclonal antibody targeting IL1- $\beta$  recurrent cardiovascular events could be reduced [91]. However, canakinumab was associated with more deaths related to infections or sepsis. Colchicine, another anti-inflammatory therapy used in the treatment of acute gout has pleiotropic cellular effects including inhibition of tubulin polymerization [92]. Colchicine 0.5 mg daily was associated with a reduction in cardiovascular events compared with placebo in patients with prior cardiovascular disease [93]. Patients with moderate to severe kidney disease were excluded from this trial so it remains unknown if colchicine dose adjusted for advanced CKD would retain the same beneficial cardiovascular properties.

## Future directions in the management of gout in patients with CKD

Patients with gout frequently have comorbidities like CKD that limit treatment options due to increased incidence of serious adverse events. Additionally, these patients are generally on other medications that may interact with the drugs prescribed for gout. Therefore, research is needed to develop novel therapeutics for use in these scenarios. So far, certain drugs have shown promising effects in gout-directed therapy in patients with normal and mildly reduced renal function.

Benzbromarone, a urate-lowering agent that exerts its clinical activity through its uricosuric effect, has shown efficacy in stage 3 CKD and might be nephroprotective. It was never approved by the FDA and was withdrawn by the manufacturer in 2003 due to concerns of hepatotoxicity, however, recent studies have shown efficacy in lowering sUA and serum creatinine [94]. AR882 is a selective uric acid transport 1 (URAT1) inhibitor that retains efficacy in moderate CKD [95]. Topiroxostat is a xanthine oxidase inhibitor whose pharmacokinetics are not affected by mild to moderate renal impairment. Dotinurad is a novel selective urate reabsorption inhibitor that has shown urate-lowering activity even in mild to moderate renal impairment. ALLN-346 is an engineered urate oxidase that works in the gut and can bypass the innate

renal excretion mechanisms and could potentially be used in patients with advanced CKD and end-stage renal disease. This agent is in phase 2 of development for the treatment of hyperuricemia in patients with gout and advanced CKD [96].

Although the newer agents that we discussed can potentially be used in patients with mild CKD, further studies are warranted to learn about the pharmacokinetics and adverse effect profiles of these medications so that they can then be safely administered in patients with advanced CKD.

## Conclusion

Gout is the most common inflammatory arthritis and is associated with several comorbidities including cardiovascular and renal disease. Advanced CKD is associated with more severe gout, however, with appropriate adjustment and monitoring many of the therapeutic interventions may be used in this population. We have reviewed the management of gout and suggested how best to use currently available treatments in patients with advanced renal disease.

## Abbreviations

ACE: angiotensin-converting enzyme

ACR: American College of Rheumatology

ACTH: adrenocorticotrophic hormone

AHS: allopurinol hypersensitivity syndrome

AKI: acute kidney injury

CKD: chronic kidney disease

DM: diabetes mellitus

eGFR: estimated glomerular filtration rate

EULAR: European Alliance of Associations for Rheumatology

FDA: Food and Drug Administration

MSU: monosodium urate

NF- $\kappa$ B: nuclear factor kappa-B

NLRP3: Nod-like receptor family pyrin domain-containing 3

NSAIDs: nonsteroidal anti-inflammatory drugs

SGLT-2: sodium-glucose co-transporter-2

sUA: serum uric acid

ULT: urate-lowering therapy

## Declarations

### Disclaimer

The opinions expressed in this article are those of the authors and do not necessarily represent those of the Department of Veterans Affairs or the United States Government.

### Acknowledgments

The authors wish to thank Heidi Patterson, Veterans Affairs Pittsburgh Healthcare System Librarian, for the literature search.

### Author contributions

JSR: Conceptualization, Writing—original draft, Writing—review & editing. NN and MR: Writing—original draft, Writing—review & editing. All authors read and approved the submitted version.

## Conflicts of interest

The author declares that there are no conflicts of interest.

## Ethical approval

Not applicable.

## Consent to participate

Not applicable.

## Consent to publication

Not applicable.

## Availability of data and materials

Not applicable.

## Funding

Not applicable.

## Copyright

© The Author(s) 2025.

## Publisher's note

Open Exploration maintains a neutral stance on jurisdictional claims in published institutional affiliations and maps. All opinions expressed in this article are the personal views of the author(s) and do not represent the stance of the editorial team or the publisher.

## References

1. Courage UU, Stephen DP, Lucius IC, Ani C, Oche AO, Emmanuel AI, et al. Prevalence of musculoskeletal diseases in a semi-urban Nigerian community: results of a cross-sectional survey using COPCORD methodology. *Clin Rheumatol*. 2017;36:2509–16. [DOI] [PubMed]
2. Dehlin M, Jacobsson L, Roddy E. Global epidemiology of gout: prevalence, incidence, treatment patterns and risk factors. *Nat Rev Rheumatol*. 2020;16:380–90. [DOI] [PubMed]
3. Kuo C, Grainge MJ, Zhang W, Doherty M. Global epidemiology of gout: prevalence, incidence and risk factors. *Nat Rev Rheumatol*. 2015;11:649–62. [DOI] [PubMed]
4. Reginato AM, Mount DB, Yang I, Choi HK. The genetics of hyperuricaemia and gout. *Nat Rev Rheumatol*. 2012;8:610–21. [DOI] [PubMed] [PMC]
5. Prasad P, Krishnan E. Filipino gout: a review. *Arthritis Care Res (Hoboken)*. 2014;66:337–43. [DOI] [PubMed]
6. Elfishawi MM, Zleik N, Kvirgic Z, Michet CJ Jr, Crowson CS, Matteson EL, et al. The Rising Incidence of Gout and the Increasing Burden of Comorbidities: A Population-based Study over 20 Years. *J Rheumatol*. 2018;45:574–9. [DOI] [PubMed] [PMC]
7. Farquhar H, Gaffo A, Stamp LK. Safety and efficacy of gout treatments in people with renal impairment. *Explor Musculoskeletal Dis*. 2024;2:360–74. [DOI]
8. Fuldeore MJ, Riedel AA, Zarotsky V, Pandya BJ, Dabbous O, Krishnan E. Chronic kidney disease in gout in a managed care setting. *BMC Nephrol*. 2011;12:36. [DOI] [PubMed] [PMC]
9. Galvan AQ, Natali A, Baldi S, Frascerra S, Sanna G, Ciociaro D, et al. Effect of insulin on uric acid excretion in humans. *Am J Physiol*. 1995;268:E1–5. [DOI] [PubMed]

10. Messerli FH, Frohlich ED, Dreslinski GR, Suarez DH, Aristimuno GG. Serum uric acid in essential hypertension: an indicator of renal vascular involvement. *Ann Intern Med.* 1980;93:817–21. [DOI] [PubMed]
11. Johnson RJ, Nakagawa T, Jalal D, Sánchez-Lozada LG, Kang D, Ritz E. Uric acid and chronic kidney disease: which is chasing which? *Nephrol Dial Transplant.* 2013;28:2221–8. [DOI] [PubMed] [PMC]
12. Tan VS, Garg AX, McArthur E, Lam NN, Sood MM, Naylor KL. The 3-Year Incidence of Gout in Elderly Patients with CKD. *Clin J Am Soc Nephrol.* 2017;12:577–84. [DOI] [PubMed] [PMC]
13. Cohen SD, Kimmel PL, Neff R, Agodoa L, Abbott KC. Association of incident gout and mortality in dialysis patients. *J Am Soc Nephrol.* 2008;19:2204–10. [DOI] [PubMed] [PMC]
14. Abbott KC, Kimmel PL, Dharnidharka V, Oglesby RJ, Agodoa LY, Caillard S. New-onset gout after kidney transplantation: incidence, risk factors and implications. *Transplantation.* 2005;80:1383–91. [DOI] [PubMed]
15. West C, Carpenter BJ, Hakala TR. The incidence of gout in renal transplant recipients. *Am J Kidney Dis.* 1987;10:369–72. [DOI] [PubMed]
16. Lin HY, Rocher LL, McQuillan MA, Schmaltz S, Palella TD, Fox IH. Cyclosporine-induced hyperuricemia and gout. *N Engl J Med.* 1989;321:287–92. [DOI] [PubMed]
17. Noordzij TC, Leunissen KM, Hooff JPV. Renal handling of urate and the incidence of gouty arthritis during cyclosporine and diuretic use. *Transplantation.* 1991;52:64–7. [DOI] [PubMed]
18. Brigham MD, Milgroom A, Lenco MO, Tudor T, Kent JD, LaMoreaux B, et al. Prevalence of Gout in the Surviving United States Solid Organ Transplantation Population. *Transplant Proc.* 2019;51:3449–55. [DOI] [PubMed]
19. Vargas-Santos AB, Neogi T. Management of Gout and Hyperuricemia in CKD. *Am J Kidney Dis.* 2017;70:422–39. [DOI] [PubMed] [PMC]
20. Joosten LAB, Netea MG, Mylona E, Koenders MI, Malireddi RKS, Oosting M, et al. Engagement of fatty acids with Toll-like receptor 2 drives interleukin-1 $\beta$  production via the ASC/caspase 1 pathway in monosodium urate monohydrate crystal-induced gouty arthritis. *Arthritis Rheum.* 2010;62:3237–48. [DOI] [PubMed] [PMC]
21. Sapsford M, Gamble GD, Aati O, Knight J, Horne A, Doyle AJ, et al. Relationship of bone erosion with the urate and soft tissue components of the tophus in gout: a dual energy computed tomography study. *Rheumatology (Oxford).* 2017;56:129–33. [DOI] [PubMed]
22. Neogi T. Clinical practice. Gout. *N Engl J Med.* 2011;364:443–52. [DOI] [PubMed]
23. FitzGerald JD, Dalbeth N, Mikuls T, Brignardello-Petersen R, Guyatt G, Abeles AM, et al. 2020 American College of Rheumatology Guideline for the Management of Gout. *Arthritis Care Res (Hoboken).* 2020;72:744–60. Erratum in: *Arthritis Care Res (Hoboken).* 2020;72:1187. Erratum in: *Arthritis Care Res (Hoboken).* 2021;73:458. [DOI] [PubMed] [PMC]
24. Richette P, Doherty M, Pascual E, Barskova V, Becce F, Castañeda-Sanabria J, et al. 2016 updated EULAR evidence-based recommendations for the management of gout. *Ann Rheum Dis.* 2017;76:29–42. [DOI] [PubMed]
25. Dalbeth N, House ME, Horne A, Taylor WJ. Reduced creatinine clearance is associated with early development of subcutaneous tophi in people with gout. *BMC Musculoskelet Disord.* 2013;14:363. [DOI] [PubMed] [PMC]
26. Lu C, Wu S, Chen H, Chung W, Lee M, Yeh C. Clinical characteristics of and relationship between metabolic components and renal function among patients with early-onset juvenile tophaceous gout. *J Rheumatol.* 2014;41:1878–83. [DOI] [PubMed]
27. Elsevier Inc. Chapter 1: Definition and classification of CKD. *Kidney Int Suppl (2011).* 2013;3:19–62. [DOI] [PubMed] [PMC]
28. Abhishek A, Doherty M. Education and non-pharmacological approaches for gout. *Rheumatology (Oxford).* 2018;57:i51–8. [DOI] [PubMed]

29. Kannuthurai V, Gaffo A. Management of Patients with Gout and Kidney Disease: A Review of Available Therapies and Common Missteps. *Kidney360*. 2023;4:e1332–40. [DOI] [PubMed] [PMC]
30. Stamp LK, Farquhar H, Pisaniello HL, Vargas-Santos AB, Fisher M, Mount DB, et al. Management of gout in chronic kidney disease: a G-CAN Consensus Statement on the research priorities. *Nat Rev Rheumatol*. 2021;17:633–41. [DOI] [PubMed] [PMC]
31. Pisaniello HL, Fisher MC, Farquhar H, Vargas-Santos AB, Hill CL, Stamp LK, et al. Efficacy and safety of gout flare prophylaxis and therapy use in people with chronic kidney disease: a Gout, Hyperuricemia and Crystal-Associated Disease Network (G-CAN)-initiated literature review. *Arthritis Res Ther*. 2021;23:130. [DOI] [PubMed] [PMC]
32. Thomas MC. Diuretics, ACE inhibitors and NSAIDs--the triple whammy. *Med J Aust*. 2000;172:184–5. [DOI] [PubMed]
33. Lobo KK, Shenfield GM. Drug combinations and impaired renal function -- the 'triple whammy'. *Br J Clin Pharmacol*. 2005;59:239–43. [DOI] [PubMed] [PMC]
34. Curiel RV, Guzman NJ. Challenges associated with the management of gouty arthritis in patients with chronic kidney disease: a systematic review. *Semin Arthritis Rheum*. 2012;42:166–78. [DOI] [PubMed]
35. Harris KP, Jenkins D, Walls J. Nonsteroidal antiinflammatory drugs and cyclosporine. A potentially serious adverse interaction. *Transplantation*. 1988;46:598–9. [DOI] [PubMed]
36. Delzer LM, Golightly LK, Kiser TH, Biggins SW, Lewis VJ, Kim II. Calcineurin Inhibitor and Nonsteroidal Anti-inflammatory Drug Interaction: Implications of Changes in Renal Function Associated With Concurrent Use. *J Clin Pharmacol*. 2018;58:1443–51. [DOI] [PubMed]
37. Marinaki S, Skalioti C, Boletis JN. Colchicine in Renal Diseases: Present and Future. *Curr Pharm Des*. 2018;24:675–83. [DOI] [PubMed]
38. Stamp L, Searle M, O'Donnell J, Chapman P. Gout in solid organ transplantation: a challenging clinical problem. *Drugs*. 2005;65:2593–611. [DOI] [PubMed]
39. Cronstein BN, Sunkureddi P. Mechanistic aspects of inflammation and clinical management of inflammation in acute gouty arthritis. *J Clin Rheumatol*. 2013;19:19–29. [DOI] [PubMed] [PMC]
40. Johnson RJ, Mandell BF, Schlesinger N, Mount DB, Botson JK, Abdellatif AA, et al. Controversies and practical management of patients with gout and chronic kidney disease. *Kidney Int*. 2024;106:573–82. [DOI] [PubMed]
41. Muskardin TLW. Intravenous Anakinra for Macrophage Activation Syndrome May Hold Lessons for Treatment of Cytokine Storm in the Setting of Coronavirus Disease 2019. *ACR Open Rheumatol*. 2020;2:283–5. [DOI] [PubMed] [PMC]
42. Jeria-Navarro S, Gomez-Gomez A, Park HS, Calvo-Aranda E, Corominas H, Pou MA, et al. Effectiveness and safety of anakinra in gouty arthritis: A case series and review of the literature. *Front Med (Lausanne)*. 2023;9:1089993. [DOI] [PubMed] [PMC]
43. Loustau C, Rosine N, Forien M, Ottaviani S, Juge P, Lioté F, et al. Effectiveness and safety of anakinra in gout patients with stage 4-5 chronic kidney disease or kidney transplantation: A multicentre, retrospective study. *Joint Bone Spine*. 2018;85:755–60. [DOI] [PubMed]
44. Daoussis D, Antonopoulos I, Andonopoulos AP. ACTH as a treatment for acute crystal-induced arthritis: update on clinical evidence and mechanisms of action. *Semin Arthritis Rheum*. 2014;43:648–53. [DOI] [PubMed]
45. Daoussis D, Antonopoulos I, Yiannopoulos G, Andonopoulos AP. ACTH as first line treatment for acute gout in 181 hospitalized patients. *Joint Bone Spine*. 2013;80:291–4. [DOI] [PubMed]
46. Nisar MK. Crystallising the role of adrenocorticotrophic hormone in the management of acute gout: a review. *Clin Exp Rheumatol*. 2019;37:137–45. [PubMed]
47. Ebstein E, Forien M, Norkuviene E, Richette P, Mouterde G, Daien C, et al. Ultrasound evaluation in follow-up of urate-lowering therapy in gout: the USEFUL study. *Rheumatology (Oxford)*. 2019;58:410–7. [DOI] [PubMed]



48. Anderson-Haag T, Patel B. Safety of colchicine in dialysis patients. *Semin Dial*. 2003;16:412–3. [DOI] [PubMed]
49. Wallace SL, Singer JZ, Duncan GJ, Wigley FM, Kuncel RW. Renal function predicts colchicine toxicity: guidelines for the prophylactic use of colchicine in gout. *J Rheumatol*. 1991;18:264–9. [PubMed]
50. Ly J, Gow P, Dalbeth N. Colchicine prescribing and safety monitoring in patients with gout. *N Z Med J*. 2007;120:U2808. [PubMed]
51. Humphrey MB, Russell L, Danila MI, Fink HA, Guyatt G, Cannon M, et al. 2022 American College of Rheumatology Guideline for the Prevention and Treatment of Glucocorticoid-Induced Osteoporosis. *Arthritis Rheumatol*. 2023;75:2088–102. [DOI] [PubMed]
52. Tran AP, Edelman J. Interleukin-1 inhibition by anakinra in refractory chronic tophaceous gout. *Int J Rheum Dis*. 2011;14:e33–7. [DOI] [PubMed]
53. Pascual E, Sivera F, Andrés M. Managing Gout in the Patient with Renal Impairment. *Drugs Aging*. 2018;35:263–73. [DOI] [PubMed]
54. Schumacher HR Jr, Evans RR, Saag KG, Clower J, Jennings W, Weinstein SP, et al. Rilonacept (interleukin-1 trap) for prevention of gout flares during initiation of uric acid-lowering therapy: results from a phase III randomized, double-blind, placebo-controlled, confirmatory efficacy study. *Arthritis Care Res (Hoboken)*. 2012;64:1462–70. [DOI] [PubMed]
55. Doherty M, Jenkins W, Richardson H, Sarmanova A, Abhishek A, Ashton D, et al. Efficacy and cost-effectiveness of nurse-led care involving education and engagement of patients and a treat-to-target urate-lowering strategy versus usual care for gout: a randomised controlled trial. *Lancet*. 2018;392:1403–12. [DOI] [PubMed] [PMC]
56. White WB, Saag KG, Becker MA, Borer JS, Gorelick PB; CARES Investigators. Cardiovascular Safety of Febuxostat or Allopurinol in Patients with Gout. *N Engl J Med*. 2018;378:1200–10. [DOI] [PubMed]
57. Bathini L, Garg AX, Sontrop JM, Weir MA, Blake PG, Dixon SN, et al. Initiation Dose of Allopurinol and the Risk of Severe Cutaneous Reactions in Older Adults With CKD: A Population-Based Cohort Study. *Am J Kidney Dis*. 2022;80:730–9. [DOI] [PubMed]
58. Emmerson BT. The management of gout. *N Engl J Med*. 1996;334:445–51. [DOI] [PubMed]
59. Becker MA, Schumacher HR Jr, Wortmann RL, MacDonald PA, Eustace D, Palo WA, et al. Febuxostat compared with allopurinol in patients with hyperuricemia and gout. *N Engl J Med*. 2005;353:2450–61. [DOI] [PubMed]
60. O'Dell JR, Brophy MT, Pillinger MH, Neogi T, Palevsky PM, Wu H, et al. Comparative Effectiveness of Allopurinol and Febuxostat in Gout Management. *NEJM Evid*. 2022;1:10.1056/evidoa2100028. Erratum in: *NEJM Evid*. 2022;1:EVIDx2200150. Erratum in: *NEJM Evid*. 2022;1:EVIDx2200180. [DOI] [PubMed] [PMC]
61. Stamp LK, Taylor WJ, Jones PB, Dockerty JL, Drake J, Frampton C, et al. Starting dose is a risk factor for allopurinol hypersensitivity syndrome: a proposed safe starting dose of allopurinol. *Arthritis Rheum*. 2012;64:2529–36. [DOI] [PubMed]
62. Hung S, Chung W, Liou L, Chu C, Lin M, Huang H, et al. HLA-B\*5801 allele as a genetic marker for severe cutaneous adverse reactions caused by allopurinol. *Proc Natl Acad Sci U S A*. 2005;102:4134–9. Erratum in: *Proc Natl Acad Sci U S A*. 2005;102:6237. [DOI] [PubMed] [PMC]
63. Badve SV, Pascoe EM, Tikun A, Boudville N, Brown FG, Cass A, et al.; CKD-FIX Study Investigators. Effects of Allopurinol on the Progression of Chronic Kidney Disease. *N Engl J Med*. 2020;382:2504–13. [DOI] [PubMed]
64. Becker MA, Kisicki J, Khosravan R, Wu J, Mulford D, Hunt B, et al. Febuxostat (TMX-67), a novel, non-purine, selective inhibitor of xanthine oxidase, is safe and decreases serum urate in healthy volunteers. *Nucleosides Nucleotides Nucleic Acids*. 2004;23:1111–6. [DOI] [PubMed]
65. Mayer MD, Khosravan R, Vernillet L, Wu J, Joseph-Ridge N, Mulford DJ. Pharmacokinetics and pharmacodynamics of febuxostat, a new non-purine selective inhibitor of xanthine oxidase in subjects with renal impairment. *Am J Ther*. 2005;12:22–34. [DOI] [PubMed]

66. Juge P, Truchetet M, Pillebout E, Ottaviani S, Vigneau C, Loustau C, et al. Efficacy and safety of febuxostat in 73 gouty patients with stage 4/5 chronic kidney disease: A retrospective study of 10 centers. *Joint Bone Spine*. 2017;84:595–8. [DOI] [PubMed]
67. Kim S, Lee S, Kim J, Son C. Renal safety and urate-lowering efficacy of febuxostat in gout patients with stage 4-5 chronic kidney disease not yet on dialysis. *Korean J Intern Med*. 2020;35:998–1003. [DOI] [PubMed] [PMC]
68. Saag KG, Whelton A, Becker MA, MacDonald P, Hunt B, Gunawardhana L. Impact of Febuxostat on Renal Function in Gout Patients With Moderate-to-Severe Renal Impairment. *Arthritis Rheumatol*. 2016;68:2035–43. [DOI] [PubMed]
69. Shen X, Li J, Fu Q, Liu L, Gao X, Chen X, et al. Comparison of efficacy and safety between febuxostat and allopurinol in early post-renal transplant recipients with new onset of hyperuricemia. *J Clin Pharm Ther*. 2019;44:318–26. [DOI] [PubMed] [PMC]
70. Wright DF, Doogue MP, Barclay ML, Chapman PT, Cross NB, Irvine JH, et al. A population pharmacokinetic model to predict oxypurinol exposure in patients on haemodialysis. *Eur J Clin Pharmacol*. 2017;73:71–8. [DOI] [PubMed]
71. Berns A, Rubinfeld S, Rymzo WT Jr, Calabro JJ. Hazard of combining allopurinol and thiopurine. *N Engl J Med*. 1972;286:730–1. [DOI] [PubMed]
72. Mackenzie IS, Ford I, Nuki G, Hallas J, Hawkey CJ, Webster J, et al.; FAST Study Group. Long-term cardiovascular safety of febuxostat compared with allopurinol in patients with gout (FAST): a multicentre, prospective, randomised, open-label, non-inferiority trial. *Lancet*. 2020;396:1745–57. [DOI] [PubMed]
73. Edwards NL. Quality of care in patients with gout: why is management suboptimal and what can be done about it? *Curr Rheumatol Rep*. 2011;13:154–9. [DOI] [PubMed]
74. Johnson RJ, Bakris GL, Borghi C, Chonchol MB, Feldman D, Lanasa MA, et al. Hyperuricemia, Acute and Chronic Kidney Disease, Hypertension, and Cardiovascular Disease: Report of a Scientific Workshop Organized by the National Kidney Foundation. *Am J Kidney Dis*. 2018;71:851–65. [DOI] [PubMed] [PMC]
75. Kimura K, Hosoya T, Uchida S, Inaba M, Makino H, Maruyama S, et al.; FEATHER Study Investigators. Febuxostat Therapy for Patients With Stage 3 CKD and Asymptomatic Hyperuricemia: A Randomized Trial. *Am J Kidney Dis*. 2018;72:798–810. [DOI] [PubMed]
76. Sundy JS, Ganson NJ, Kelly SJ, Scarlett EL, Rehrig CD, Huang W, et al. Pharmacokinetics and pharmacodynamics of intravenous PEGylated recombinant mammalian urate oxidase in patients with refractory gout. *Arthritis Rheum*. 2007;56:1021–8. Erratum in: *Arthritis Rheum*. 2007;56:1370. [DOI] [PubMed]
77. Yood RA, Ottery FD, Irish W, Wolfson M. Effect of pegloticase on renal function in patients with chronic kidney disease: a post hoc subgroup analysis of 2 randomized, placebo-controlled, phase 3 clinical trials. *BMC Res Notes*. 2014;7:54. [DOI] [PubMed] [PMC]
78. Sundy JS, Baraf HSB, Yood RA, Edwards NL, Gutierrez-Urena SR, Treadwell EL, et al. Efficacy and tolerability of pegloticase for the treatment of chronic gout in patients refractory to conventional treatment: two randomized controlled trials. *JAMA*. 2011;306:711–20. [DOI] [PubMed]
79. Botson JK, Tesser JRP, Bennett R, Kenney HM, Peloso PM, Obermeyer K, et al. Pegloticase in Combination With Methotrexate in Patients With Uncontrolled Gout: A Multicenter, Open-label Study (MIRROR). *J Rheumatol*. 2021;48:767–74. [DOI] [PubMed]
80. Khanna PP, Khanna D, Cutter G, Foster J, Melnick J, Jaafar S, et al. Reducing Immunogenicity of Pegloticase With Concomitant Use of Mycophenolate Mofetil in Patients With Refractory Gout: A Phase II, Randomized, Double-Blind, Placebo-Controlled Trial. *Arthritis Rheumatol*. 2021;73:1523–32. [DOI] [PubMed] [PMC]

81. Masri KR, Padnick-Silver L, Winterling K, LaMoreaux B. Effect of Leflunomide on Pegloticase Response Rate in Patients with Uncontrolled Gout: A Retrospective Study. *Rheumatol Ther*. 2022;9:555–63. [\[DOI\]](#) [\[PubMed\]](#) [\[PMC\]](#)
82. Keenan RT, Botson JK, Masri KR, Padnick-Silver L, LaMoreaux B, Albert JA, et al. The effect of immunomodulators on the efficacy and tolerability of pegloticase: a systematic review. *Semin Arthritis Rheum*. 2021;51:347–52. [\[DOI\]](#) [\[PubMed\]](#)
83. Abdellatif A, Zhao L, Chamberlain J, Cherny K, Xin Y, Marder BA, et al. Pegloticase efficacy and safety in kidney transplant recipients; results of the phase IV, open-label PROTECT clinical trial. *Clin Transplant*. 2023;37:e14993. [\[DOI\]](#) [\[PubMed\]](#)
84. Borghi C, Agabiti-Rosei E, Johnson RJ, Kielstein JT, Lurbe E, Mancina G, et al. Hyperuricaemia and gout in cardiovascular, metabolic and kidney disease. *Eur J Intern Med*. 2020;80:1–11. [\[DOI\]](#) [\[PubMed\]](#)
85. Sánchez-Lozada LG, Soto V, Tapia E, Avila-Casado C, Sautin YY, Nakagawa T, et al. Role of oxidative stress in the renal abnormalities induced by experimental hyperuricemia. *Am J Physiol Renal Physiol*. 2008;295:F1134–41. [\[DOI\]](#) [\[PubMed\]](#) [\[PMC\]](#)
86. Viedt C, Vogel J, Athanasiou T, Shen W, Orth SR, Kübler W, et al. Monocyte chemoattractant protein-1 induces proliferation and interleukin-6 production in human smooth muscle cells by differential activation of nuclear factor-kappaB and activator protein-1. *Arterioscler Thromb Vasc Biol*. 2002;22:914–20. [\[DOI\]](#) [\[PubMed\]](#)
87. Mackenzie IS, Hawkey CJ, Ford I, Greenlaw N, Pigazzani F, Rogers A, et al.; ALL-HEART Study Group. Allopurinol and cardiovascular outcomes in patients with ischaemic heart disease: the ALL-HEART RCT and economic evaluation. *Health Technol Assess*. 2024;28:1–55. [\[DOI\]](#) [\[PubMed\]](#) [\[PMC\]](#)
88. Tesfaye H, Wang KM, Zabotka LE, Wexler DJ, Schmedt N, Koeneman L, et al. Empagliflozin and Risk of Incident Gout: Analysis from the EMPagliflozin Comparative Effectiveness and SaFeTy (EMPRISE) Cohort Study. *J Gen Intern Med*. 2024;39:1870–9. [\[DOI\]](#) [\[PubMed\]](#)
89. Sridhar VS, Cosentino F, Dagogo-Jack S, McGuire DK, Pratley RE, Cater NB, et al. Effects of ertugliflozin on uric acid and gout-related outcomes in persons with type 2 diabetes and cardiovascular disease: Post hoc analyses from VERTIS CV. *Diabetes Obes Metab*. 2024;26:5336–46. [\[DOI\]](#) [\[PubMed\]](#)
90. Duewell P, Kono H, Rayner KJ, Sirois CM, Vladimer G, Bauernfeind FG, et al. NLRP3 inflammasomes are required for atherogenesis and activated by cholesterol crystals. *Nature*. 2010;464:1357–61. Erratum in: *Nature*. 2010;466:652. [\[DOI\]](#) [\[PubMed\]](#) [\[PMC\]](#)
91. Ridker PM, Everett BM, Thuren T, MacFadyen JG, Chang WH, Ballantyne C, et al.; CANTOS Trial Group. Antiinflammatory Therapy with Canakinumab for Atherosclerotic Disease. *N Engl J Med*. 2017;377:1119–31. [\[DOI\]](#) [\[PubMed\]](#)
92. Leung YY, Hui LLY, Kraus VB. Colchicine--Update on mechanisms of action and therapeutic uses. *Semin Arthritis Rheum*. 2015;45:341–50. [\[DOI\]](#) [\[PubMed\]](#) [\[PMC\]](#)
93. Nidorf SM, Fiolet ATL, Mosterd A, Eikelboom JW, Schut A, Opstal TSJ, et al.; LoDoCo2 Trial Investigators. Colchicine in Patients with Chronic Coronary Disease. *N Engl J Med*. 2020;383:1838–47. [\[DOI\]](#) [\[PubMed\]](#)
94. Lee MH, Graham GG, Williams KM, Day RO. A benefit-risk assessment of benzbromarone in the treatment of gout. Was its withdrawal from the market in the best interest of patients? *Drug Saf*. 2008;31:643–65. [\[DOI\]](#) [\[PubMed\]](#)
95. Terkeltaub R. Emerging Urate-Lowering Drugs and Pharmacologic Treatment Strategies for Gout: A Narrative Review. *Drugs*. 2023;83:1501–21. [\[DOI\]](#) [\[PubMed\]](#)
96. Huddleston EM, Gaffo AL. Emerging strategies for treating gout. *Curr Opin Pharmacol*. 2022;65:102241. [\[DOI\]](#) [\[PubMed\]](#)